
Addendum #2 1 

ADDENDUM #2 
 

Applicant: Smithfield Foods 

Permit Number: SD0000078 

Contact Person: Mark Wiggs, General Manager 

 Charles Schulz, Environmental Coordinator 

 Mark Gerwer, Wastewater Treatment Facilities Manager  

 1400 N. Weber Ave 

 Sioux Falls, SD 57103 

Phone: (605) 330-3656 – Environmental Coordinator 

Permit Type: Major Industrial – Major Modification 

 

DESCRIPTION OF ADDENDUM 

 

The permit is being modified in accordance with the Administrative Rules of South Dakota 

(ARSD), Sections 74:52:04:03 and 74:52:04:04. ARSD Section 52:04:04 (13) states that “to 

correct technical mistakes, such as errors in calculations, or mistaken interpretations of law made 
[...]
growth of the city, Smithfield is no longer the biggest economic driver. It is time this subsidy is 

paid back to the community with a cleaner river. In the past, DENR has been seen to not operate 

in the best interest of the people but of industry, losing the community’s trust. We look forward to 

that trend shifting. Our ask is simple: that our State officials operate in the best interest of the 

public, do their job in administering permits, and hold industry accountable to the pollution they 

discharge. Sincerely, Travis Entenman Managing Director, Friends of the Big Sioux River 

 

  



Addendum #1 – Attachment 1 19 

 

From: no-reply@caspio.com <no-reply@caspio.com>  

Sent: Thursday, January 9, 2020 6:23 PM 

To: DENR-INTERNET INFORMATION <DENRINTERNET@state.sd.us> 

Subject: [EXT] Public Notice Comments 

 

Public Notice Category:  

sw_npdes 

 

Public Notice:  

Smithfield Foods 

The renewal of the Surface Water Discharge permit will allow the discharge of pollutants from the 

Smithfield Foods wastewater treatment facility. Any discharge from this facility will enter the Big 

Sioux River. 

 

Comment Deadline: 

01/12/2020 

 

Date Comment Filed: 

01/09/2020 18:23:11 

 

Commenter Info: 

Jennifer Kirby 

350 S. Main Ave., #701 

Sioux Falls SD, 57104 

Email: jenkirby31@gmail.com  Phone: 605-321-3525  

 

Comments : 

I am concerned that Smithfield’s continued water discharge violations will continue and worsen 

as they expand. As you know, there have been past violations, but their standards on enforcement 

don't seem to be aggressive. One of Smithfield's current outputs does discharge into a portion of 

the BSR that is designated as a drinking source. Their remedy is to close that source and discharge 

150 yards upstream as if water pollution follows arbitrary lines. This results in the same level of 

unacceptable pollution. Given DENR’s history of “administrative approval” of permits without 

full renewal and Smithfield’s continued violations, I am very concerned that the permit will not be 

updated to account for the increased discharge. The Big Sioux River is a valuable resource for 

Sioux Falls and other communities downstream. We need to protect our drinking water and our 

ecosystem that is affected by pollution. 

 

  



Addendum #1 – Attachment 1 20 

 

From: no-reply@caspio.com <no-reply@caspio.com>  

Sent: Friday, January 10, 2020 11:53 AM 

To: DENR-INTERNET INFORMATION <DENRINTERNET@state.sd.us> 

Subject: [EXT] Public Notice Comments 

 

Public Notice Category:  

sw_npdes 

 

Public Notice:  

Smithfield Foods 

The renewal of the Surface Water Discharge permit will allow the discharge of pollutants from the 

Smithfield Foods wastewater treatment facility. Any discharge from this facility will enter the Big 

Sioux River. 

 

Comment Deadline: 

01/12/2020 

 

Date Comment Filed: 

01/10/2020 11:52:42 

 

Commenter Info: 

City of Sioux Falls (Jesse Neyens) 

4500 N Sycamore Avenue 

Sioux Falls SD, 57104 

Email: jneyens@siouxfalls.org  Phone: 6053678278  

 

Comments : 

The City of Sioux Falls appreciates the SDDENR renewing and updating the discharge permits for 

the major facilities located in the City of Sioux Falls. 

 

  



Addendum #1 – Attachment 1 21 

 

From: no-reply@caspio.com <no-reply@caspio.com>  

Sent: Sunday, January 12, 2020 6:45 PM 

To: DENR-INTERNET INFORMATION <DENRINTERNET@state.sd.us> 

Subject: [EXT] Public Notice Comments 

 

Public Notice Category:  

sw_npdes 

 

Public Notice:  

Smithfield Foods 

The renewal of the Surface Water Discharge permit will allow the discharge of pollutants from the 

Smithfield Foods wastewater treatment facility. Any discharge from this facility will enter the Big 

Sioux River. 

 

Comment Deadline: 

01/12/2020 

 

Date Comment Filed: 

01/12/2020 18:44:42 

 

Commenter Info: 

Jess Eiesland 

2908 S 7th Ave 

Sioux Falls SD, 57105 

Email: eiesland77@yahoo.com  Phone:  

 

Comments : 

The state of South Dakota should be ashamed of it's failure to protect the natural resources of the 

state. Protecting our natural resources is your duty. Smithfield is a Chinese corporation that cares 

nothing about South Dakota or its people. Not to mention the animal cruelty its business model is 

based on. DENR: step up and take responsibility for your duty to protect the citizens' natural 

resources. You have been and are failing. 

 

  



Addendum #1 – Attachment 1 22 

 



Addendum #1 – Attachment 1 23 

  



Addendum #1 – Attachment 1 24 

 



Statement of Basis 1 

STATEMENT OF BASIS 

 
Applicant: Smithfield Foods 

Permit Number: SD0000078 

Contact Person: Mark Wiggs, General Manager 

 Charles Schulz, Environmental Coordinator 

 Mark Gerwer, Wastewater Treatment Facilities Manager  

 1400 N. Weber Ave 

 Sioux Falls, SD 57103 

Phone: (605) 330-3656 – Environmental Coordinator 

Permit Type: Major Industrial – Renewal 

 
 

This document is intended to explain the basis for the requirements contained in the draft Surface 

Water Discharge Permit. This document provides guidance to aid in complying with the permit 

requirements. This guidance is not a substitute for reading the draft permit and understanding its 

requirements.  

 

DESCRIPTION 

 

Smithfield Foods (Smithfield) operates a meat packing facility and wastewater treatment plant 

(WWTP), located in Sioux Falls in the Southeast ¼ and the Southwest ¼ of Section 9, Township 

101 North, Range 49 West in Minnehaha County, South Dakota (Latitude 43.565152°, 

Longitude -96.719948°, satellite map estimation). Prior to October 30, 2017, the facility was 

called John Morrell & Company. 

 

Smithfield is a complex slaughterhouse with a full line of meat processing, where approximately 

19,500 hogs are slaughtered per day.  The hogs are killed, and the carcasses are trimmed, 

washed, and hung in cooling rooms where they are later processed into bacon, hams, and franks. 

The production of sausages, canning of meat, and other edible and inedible products are also 

included in the production processes. 

 

Skins are removed from the pigs, cured, and shipped to tanners. All other byproducts are 

rendered onsite, including the blood. In addition, some outside products are brought in for 

rendering or processing.  

 

Production has two nine-hour shifts plus five hours of cleaning per day, operating Monday 

through Friday with occasional Saturdays. The wastewater treatment facility is operated 24/7 

with 12-hour shifts. 

 

Smithfield processes 3.0 million gallons per day (MGD) of influent to the wastewater treatment 

plant (WWTP) during its daily operations when the plant runs processing, typically Monday 

through Friday and some Saturdays. On weekends, influent flow is approximately 1.0 MGD. The 

weekly average flow is approximately 2.37 MGD and is equalized through the WWTP over the 

week. Attachment 1 includes a WWTP flow diagram. 

 

The Smithfield WWTP has an average design flow of 3.5 MGD; this flow will be used for 

effluent limits development. Peak design flow has been reassessed due to recent heavy rainfall 



Statement of Basis 2 

events and stormwater treatment; it has increased from 4.2 MGD (current permit) to 4.350 MGD 

(facility email correspondence, July 2019). 

 

A breakdown of the daily wastewater production is as follows (2017 inspection): 

 

       Flow (MGD)  

Meat Processing Operations  

Meat Processing    2.095  

Cooling Water/Boiler Blowdown  0.085  

Defrosting wastewater   0.050  

Sanitary wastewater    0.075  

Total Meat Processing Flow   2.305  

 

Rendering/Stockyard Operations  

Rendering     0.550  

Spray Water/Stockyard Cleanup  0.125 

Sanitary wastewater    0.010  

Total Rendering/Stockyard Flow    0.685  

 

Other Plant Operations 

Engine/Boiler Blowdown   0.010  

Total Other Plant Operations   0.010 

                                                   

Total Plant Flow     3.000 

 

The wastewater treatment facility was completed in 1983 and has been upgraded over the years 

(1996-2008, 2010, 2011, 2016, and 2019). Combined influent from plant production processes, 

plant domestic wastewater, and core stormwater areas flows by gravity to two screw pumps, 

which alternate daily unless both are needed. Preliminary treatment includes one mechanical 

0.75-inch bar screen with one manual bar screen for backup, a grit classifier, influent flow 

measurement via 24-inch Parshall Flume and HydroRanger ultrasonic flowmeter, and two 0.004-

inch rotary screens. The screenings are landfilled. 

 

After preliminary treatment, primary treatment includes two rectangular Dissolved Air Flotation 

(DAF) units and five covered anaerobic lagoons. Wastewater can be directed from the DAF to 

the city of Sioux Falls Wastewater Reclamation Facility (WRF), as Smithfield has an industrial 

pretreatment permit from the city; however typical operation is from the DAF to the anaerobic 

lagoons. Solids from the DAF are sent to the belt press. A portion of the lagoon flow can be 

directed to the lagoon clarifier, though typical operation is directly from the lagoons to secondary 

treatment. 

 

Secondary treatment includes four aeration basins with fine bubble diffusers and two final 

clarifiers. Waste Activated Sludge (WAS) from the aeration basin is sent to the lagoon clarifier. 

Return Activated Sludge (RAS) from the final clarifiers is sent to the head of the aeration basins. 

The aeration basin operates with a 1:1 ratio of waste and return. Approximately 1/3 of 

wastewater from the final clarifiers is routed to sand filters prior to chlorine disinfection; the 

remaining 2/3 of wastewater bypasses the sand filters to chlorine disinfection. 

 



Statement of Basis 3 

Tertiary treatment includes four gravity sand filter cells, a chlorine contact chamber for sodium 

hypochlorite disinfection, effluent flow measurement via a 41-inch rectangular weir with end 

contraction and HydroRanger ultrasonic flowmeter, dechlorination with sodium bisulfite, and 

post aeration. 

 

Solids treatment includes one lagoon clarifier and two belt presses. The lagoon clarifier is used 

for WAS thickening, and receives some solids from the anaerobic lagoons. One belt press 

receives materials from the DAF, and the other receives sludge from the final clarifiers. The 

waste streams can be alternated to the presses. Approximately 30 tons of belt press cake per day 

is produced and then land applied in Iowa (Iowa Sludge Permit 00-SDP-06-13P-LAN). Belt 

press filtrate goes to the anaerobic lagoons influent pit. 

 

Chemicals are added to wastewater treatment processes for chlorination, dechlorination, pH 

adjustment, disinfection, and belt press polymers.  A list of approved chemicals is included in the 

section below. 

 

APPROVED CHEMICALS 

 

South Dakota Department of Environment and Natural Resources (SDDENR) reviewed the 

following chemical Safety Data Sheets. Based on this review, the SDDENR did not find any 

reasonable potential for the use of the chemicals to violate water quality standards if the 

chemicals are used in accordance with manufacturer’s guidelines. The following chemicals have 

been approved by SDDENR for Smithfield WWTP’s use: 

 

Product Name 
Chemical Components 

(% by wt) 
Use 

Dixichlor Max (Bleach, 

Sodium Hypochlorite 

12.5 %) 

• 12.5-15.6% Sodium hypochlorite 

• 9-10% Sodium chloride 

• 0.5-2% Sodium hydroxide 

Disinfection (water treatment 

chemical) 

FloMagH (Magnesium 

Hydroxide Slurry, 

Mg(OH)2) 

• 50-65% Magnesium hydroxide 

• 35-50% Water 

• Unknown % Magnesium oxide 

fume may be generated if 

product is heated to volatilization 

pH adjustment (acid 

neutralization, waste 

treatment) 

Hydrosolution 3D8030 

• 20-30% Distillates (petroleum), 

hydrotreated light 

• <5% Poly(oxy-1,2-ethanediyl), 

a-tridecyl-w-hydroxy-, branched 

Polymer (processing aid for 

industrial applications) 

Hydrosolutions 4A4839 • Contains no reportable 

hazardous substances 
Polymer (processing aid for 

industrial applications) 

Sodium Bisulfite 2% FG • ~2% Sodium bisulfite 
Chlorination / Dechlorination 

(sulfonation agent, antichlor) 



Statement of Basis 4 

Product Name 
Chemical Components 

(% by wt) 
Use 

Sodium Hydroxide 50% 

Diaphragm 

• 49-51% Sodium hydroxide 

• 0-1.2% Sodium chloride 

• Balance water 

pH adjustment (industrial 

use) 

 

With written permission from SDDENR, additional chemicals may be approved for use without 

additional public notice. 

 

RECEIVING WATERS 

 

Any discharge from this facility will enter the Big Sioux River, which is classified by the South 

Dakota Surface Water Quality Standards (SDSWQS), Administrative Rules of South Dakota 

(ARSD), Sections 74:51:03:01 and 74:51:03:07 for the following beneficial uses: 

 

(1) Domestic water supply waters; 

(5) Warmwater semipermanent fish life propagation waters; 

(7) Immersion recreation waters; 

(8) Limited contact recreation waters; 

(9) Fish and wildlife propagation, recreation, and stock watering waters; and 

(10) Irrigation waters. 

 

Approximately 150 yards downstream below the discharge outfall, the Big Sioux River is 

classified by the SDSWQS, ARSD, Sections 74:51:03:01 and 74:51:03:07 for the following 

beneficial uses: 

 

(5) Warmwater semipermanent fish life propagation waters; 

(7) Immersion recreation waters; 

(8) Limited contact recreation waters; 

(9) Fish and wildlife propagation, recreation, and stock watering waters; and 

(10) Irrigation waters. 

 

There are no drinking water intakes protected by the domestic water supply waters classification 

of the Big Sioux River in the 150-yard classified stream segment below Smithfield’s discharge 

outfall. Smithfield plans to construct an outfall located downstream of the domestic water supply 

waters classification, tentatively scheduled for construction in 2020. Therefore, effluent limits 

will not be based on this beneficial use.  

 

TOTAL MAXIMUM DAILY LOAD  

 

Section 303(d) of the federal Clean Water Act requires states to develop Total Maximum Daily 

Loads (TMDLs) for waters at levels necessary to achieve and maintain water quality standards. 

TMDLs are calculations of the amount of pollution a waterbody can receive and still maintain 

applicable water quality standards. TMDLs are necessary for waters that do not meet or are not 

expected to meet water quality standards with the application of technology-based controls for 

point sources. TMDLs address specific waterbodies, segments of waterbodies, or even entire 

watersheds, and are pollutant specific. TMDLs must allow for seasonal variations and a margin 



Statement of Basis 5 

of safety, which accounts for any lack of knowledge concerning the relationship between 

pollutant loads and water quality. 

 

This segment of the receiving waterbody has been identified as being impaired for Total 

Suspended Solids (TSS) and Escherichia coli (E. coli). A TMDL for each of these parameters 

was completed and approved by EPA in 2012 and updated in 2019 to incorporate wasteload 

allocations for municipal and industrial growth in the area. 

 

The updated TMDL for TSS includes a wasteload allocation of 1.38 tons/day assigned to 

Smithfield Foods. The updated TMDL for E. coli includes a wasteload allocation of 4.67 x 1010 

cfu/day assigned to Smithfield Foods. The limits developed for the draft permit for TSS and E. 

coli should ensure that these wasteload allocations are not exceeded. 

 

ANTIDEGRADATION 

 

SDDENR has fulfilled the antidegradation review requirements for this permit. In accordance 

with South Dakota’s Antidegradation Implementation Procedure and the SDSWQS, no further 

review is required. The results of SDDENR’s review are included in Attachment 2. 

 

MONITORING DATA 

 

Smithfield has been submitting Discharge Monitoring Reports (DMRs) as required under the 

current permit. As shown in Attachment 3, during the current permit cycle of April 2000 to present, 